Old Britts
Gearbox Kit Complete, MK3

This assembly, kit or service (part # 12-100002) consists of the following items

Last updated 12/14/17

Ref No. Part No. Description Qty. Inc. Qty. on Hand Status Unit Price Extended Price
1 06-5207 Gearbox Shell, MK3
1
2
-
571.21
571.21
2 04-0098 Bearing, Ball, LH Mainshaft
1
4
-
50.39
50.39
3 06-7710 Superblend Roller Bearing, Layshaft
1
6
-
45.34
45.34
4 04-0132 Oilseal, Gearbox, Mainshaft
1
7
-
2.11
2.11
5 00-0200 Washer, Fiber, Drain Bolt, 3/8"
1
12
-
0.23
0.23
6 04-0138 Bolt, 3/8 x 20, 1/2", Gearbox Drain Bolt
1
6
-
8.15
8.15
7 60-2322 Washer, 3/8, Flat, Plated
1
35
-
0.28
0.28
8 04-0036 Housing, Detent Plunger
1
3
-
19.55
19.55
9 04-0442 Spring, Detent Plunger
1
3
-
2.65
2.65
10 04-0034 Plunger, Shift Detent
1
2
-
14.29
14.29
11 06-3447 Clutch Fixing Nut Washer, 5/8", Flat
1
6
-
1.25
1.25
12 52-390015 O-Ring, Gearbox Housing
1
11
-
0.23
0.23
13 06-5148 MK3 Quadrant
1
3
-
102.15
102.15
14 04-0129 O-Ring, Gearbox Housing
1
11
-
0.23
0.23
15 06-5149 Quadrant Washer
1
9
-
0.60
0.60
16 01-9512 Circlip, Quadrant
1
3
-
0.42
0.42
17 06-5504 Camplate, MK3, Assembly
1
1
-
155.47
155.47
18 04-0129 O-Ring, Gearbox Housing
1
11
-
0.23
0.23
19 00-0174 Spindle Bolt Washer
1
10
-
0.75
0.75
20 04-0136 Spindle Bolt
1
6
-
6.45
6.45
21 06-5210 Gearbox Cover, Inner, MK3, Complete
1
4
-
271.46
271.46
22 06-5954 4th Main, Sleeve Gear With Bushings&Clips, 23T
1
1
-
195.00
195.00
23 04-0025 Layshaft
1
2
-
134.00
134.00
24 04-0634 Gear, 3rd Lay, 20 Tooth
1
2
-
135.56
135.56
25 04-0047 Layshaft 3rd Gear Bush
1
4
-
18.17
18.17
26 06-1058 Gear, 4th Lay, 18 Tooth
1
2
-
63.74
63.74
27 04-0635 Gear, 3rd Main, 21 Tooth
1
2
-
149.00
149.00
28 04-0022 Shifter Fork
1
4
-
99.75
99.75
29 06-0384 Mainshaft, Commando gbx.
1
2
-
250.00
250.00
30 06-4640 Gear, 2nd Main, 18 Tooth, MK3
1
2
-
125.00
125.00
31 04-0048 Bush, 2nd Main
1
5
-
13.88
13.88
32 06-4639 Gear, 2nd Lay,23 Tooth, Late Type
1
2
-
113.65
113.65
33 04-0022 Shifter Fork
1
4
-
99.75
99.75
34 04-0035 Selector Fork Spindle
1
2
-
21.49
21.49
35 04-0115 Gear, 1st Lay, 28 Tooth with Bush(04-0046)
1
1
-
195.00
195.00
36 04-0026 Gear, 1st Main, 14 Tooth
1
1
-
90.45
90.45
37 06-7198 Kickstart Shaft, Bush, Pawl, Assembly
1
1
-
194.61
194.61
38 06-5150 Roller, Knuckle Pin, MK3
1
5
-
23.89
23.89
39 04-0030 Gasket, Gearbox, Inner Cover
1
13
-
1.18
1.18
40 04-0023 Nut, 9/16 x 20
1
4
-
4.56
4.56
41 00-0004 Nut, 5/16 x 26
7
18
-
0.69
4.83
42 60-2330 Washer, 5/16" Flat, Plated
7
91
-
0.10
0.70
43 06-5216 Pawl Carrier, Gearshift, Mk3
1
2
-
78.17
78.17
44 04-0024 Pawl, Gearshift
1
2
-
44.75
44.75
45 04-0049 Circlip, Carrier Pawl Assembly
1
8
-
3.08
3.08
46 06-4049 Gearshift Stop Plate
1
2
-
9.24
9.24
47 01-4117 Washer, 5/16, Internal Toothed Lock, Stainless
2
135
-
0.22
0.44
48 04-1400 Gearchange Stop Plate Bolt, 5/16 x 22
2
5
-
5.46
10.92
49 04-0479 Spring, Shift Quad Return
1
2
-
4.17
4.17
50 04-0135 Washer, 11/16" I.D., 1 1/2" O.D., Flat
1
3
-
1.99
1.99
51 04-0079 O-Ring, Shift Ratchet Shaft
1
9
-
0.21
0.21
52 04-0038 Spring, Gearshift Pawl (Rachet Spring)
1
5
-
3.01
3.01
53 06-5212 Ratchet Plate Assembly, MK3
1
4
-
149.00
149.00
54 04-0475 Spring, Kickstart Return, Later Hook Location
1
2
-
7.37
7.37
55 04-0031 Clutch Operating Ball, Chrome, 1/2" (12.7mm)
1
4
-
1.32
1.32
56 04-0003 Ring, Locking, Cl. Rel. Body
1
2
-
10.77
10.77
57 04-0059 Body, Clutch Release
1
2
-
34.00
34.00
58 06-0715 Arm, Clutch Release
1
2
-
16.04
16.04
59 00-0457 Screw, Clutch Release Arm, 2BA x 7/8"
1
4
-
3.69
3.69
60 04-0065 Sleeve, Clutch Release
1
3
-
8.65
8.65
61 04-0060 Roller, Clutch Release
1
3
-
6.75
6.75
62 01-1846 Nut, 2BA, Lock
1
7
-
0.24
0.24
63 06-5211 Gearbox Outer Cover, MK3
1
4
-
242.36
242.36
64 06-6145 Oilseal, Kickshaft, Mk3
1
5
-
3.61
3.61
65 04-0137 Hex Head Bolt, 1/4 x 26, 3/8"
1
8
-
4.56
4.56
66 00-0203 Washer, Fiber, Level Bolt, 1/4"
1
19
-
0.12
0.12
67 00-0482 Screw, 1/4 x 26, 1" CEI
5
14
-
5.87
29.35
68 00-0450 Screw 2BA x 3/8", Dome-head
2
13
-
0.18
0.36
69 06-5517 Cover, Gearbox Inspection
1
4
-
39.00
39.00
70 04-0055 Gasket, Gearbox Outer Cover
1
14
-
2.06
2.06
71 04-0131 Countershaft Sprocket Spacer
1
3
-
17.16
17.16
72 04-0070 Nut, 1-1/4x20, Gbx. Sprocket, LH
1
2
-
8.98
8.98
73 04-0076 Washer, Retaining, Gbx. Nut
1
3
-
2.20
2.20
74 00-0450 Screw 2BA x 3/8", Dome-head
1
13
-
0.18
0.18
75 06-5390 Neutral Switch, Nut & Sealing Washer, MK3
1
2
-
23.35
23.35
76 14-0403 Nut, 3/8 x 24, Thin
1
20
-
0.20
0.20
77 06-6364 Sealing Washer, Neutral Switch, MK3
1
7
-
1.74
1.74
78 06-5184 Bush, Gearbox Cover, MK3
1
4
-
10.32
10.32
79 04-0057 Gasket, Gearbox Inspection Cover
1
11
-
0.77
0.77
Total Extended Price 3967.78

STATUS Codes: OO - On Order, SO - Special Order, OP - Out of Print, D - Dropped, BO - Back Ordered, NA - Not Available, U-Used. More Status Information


Old Britts Home Page…..Products, Ordering


This page was written and designed by F. H. Eaton & Associates. If you have any questions or comments, please contact us at info@fheaton.com